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N7(20M)_DFT-s- N7(20M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH_cHP_PAsS OFDM_QPSK_Outer_Full Low_CH

Aiten. 4068

RefL,
Ref Value

Stop 2510 GHz

BVideo BW §1.000 kHz' Span 2 MHz
Sweep 2.80 ms (1001 pts)

N7(20M)_DFT-s- N7(20M)_DFT-s-
OFDM_BPSK_Edge 1RB_Right High_CH OFDM_BPSK_Edge 1RB_Right High_CH_cH
Sroun e, P_PASS
KEYSIGHT Input RF [} Atten: 40 6B :Iu; Fm Run

¥ Ga Low

Stop 2,630 GHz

Tra

#Video BW 91.000 kHe' Span B0 kHz
Sweep 1.20 ms (1001 pts)
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N7(20M)_DFT-s-

N7(20M)_DFT-s-
OFDM_QPSK_Edge 1RB_Right High CH  OFDM_QPSK_Edge 1RB_Right High CH cH

ot P_PASS

KEYSIGHT Input RF In Alten 40 &8 T Fr;ﬁun Fi

31 Range Graph

Ref Lyl Offset 8,60 B
Scale/Div 10.0 48

#PNO: Fst
Ref Vall

Allen 308 Tng. Froe R
Gate

Stop 2,630 GHz

02150 GHE Video BW 91.000 kHz' Span B0 kHz
Sweep 1.20 ms (1001 pts)

N7(20M)_DFT-s- N7(20M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH OFDM_QPSK_Outer_Full_High_CH

Atsn 4068 Trg: Frae Run
]

Aten. 4068
A Range ¢
ScalelDiv 10.0 08

ScaleiOv 10.0 B

Start 2.520 GHz

40 Range Teble

Start 2.520 GHz

4 Ranga Table v
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N7(40M)_DFT-s- N7(40M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_BPSK_Edge_1RB_Left_Low_CH_cHp_
PASS

Aifen: 4068

Cor
Freq Ref. It

Alten: 30 68
#PNO: Fst

| Start 2.440 GHz
40 Range Tabls

Sideo BIW 91.000 kHz' jan 1.6 MHz/

Spa
Sweep 2.20 ms (1001 pts)

N7(40M)_DFT-s- N7(40M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH_cHp_
PASS

KEYSIGHT Inout ¥ 0 M d0d@ g FresRun
. off

¥ Ga Low

RefLyl
Scale/Div 10.0 48 Ref Valus

Start 2.440 GHz

AMRageTtle v

#Video BW 91.000 kHe' Span 1.6 Mz
Sweep 2.20 ms (1001 pts)
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N7(40M)_DFT-s- N7(40M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_BPSK_Outer_Full_Low_CH_cHpP_PASS

Aifen: 4068 Aiten. 30 68

F
10001000 HPNO: Fast
ne

Scale/Div 10.0 B

start 2,440 GHz Siop 2510 GHz

MRangeTie v L :
AL 00 GHE 0 BW 91,000 kHz* Span 1.6 M|
0.000 K4z Sweep 220 ms, (1001 pts)

Total Channel Pawer

Total Power Specral Density

ORI

N7(40M)_DFT-s- N7(40M)_DFT-s-
OFDM_QPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_Low_CH_cHpP_PASS

Aifen: 4068 Aiten. 30 68

HPNO: Fast

Scale/Div 10.0 48 Scale/Div 10.0 B

Stop 2,510 GHz

0 GHz
0.000 kHz Sweep 280
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N7(40M)_DFT-s-
OFDM_QPSK_Outer_Full_Low_CH_cHP_PAsS

BVideo BW §1.000 kHz'

Span 1.6 MHz
Sweep 2.20 ms (1001 pts)

N7(40M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH_cH
P_PASS

"

KEYSIGHT Inout ¥ Aten: 3068

Tig: Fres Run
Gale: O

HF Gan: Low

Video BW 91.000 kHz" an 1.6 MHz

Spa
Swaep 220 ms (1001 pts)

“Total Power Speciral Dersity

N7(40M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH

Start 2.520 GHz Stop 2630 GHz

40 Rangs Table v

N7(40M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_High CH

Aiten. 4068

Stop 2630 GHz
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N7(40M)_DFT-s- N7(40M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_High_CH_cH OFDM_BPSK_Outer_Full_High_CH
P_PASS

Allen 08 Tng FreeRun  Cenler
HPNOD: Fast of AoaglHokd 500/500
4 Canlow R ™5

Start 2.520 GHz Stop 2,630 GHz,
40 Range Taie

Video BW $1.000 kHz* Span 1.6 MHz
Swaep 220 ms (1001 pts)

Total Channel Power

Total Power Speciral Demsity

490~ m?

N7(40M)_DFT-s- N7(40M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH_cHpP_prAss OFDM_QPSK_Outer_Full_High_CH

Afsn: 3068
HPN. Fast

Aiten. 4068

Cor
Freq Ref. It

Stop 2630 GHz

BVideo BW §1.000 kHz' Span 1.6 MHz|
Sweep 2.20 ms (1001 pts)
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N7(40M)_DFT-s-
OFDM_QPSK_Outer_Full_High_CH_cHp_pass

[Spectrum Anaiyzer 1
[Chanael Power
KEYSIGHT Inout ¥

BVideo BW §1.000 kHz' Span 1.6 MHz|
Sweep 2.20 ms (1001 pts)
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samranis. FCC RF Test Report Report No. : FG472418L

CSoftware Version: 23.06.1602

FR1 N12-SCS 15k

Transmitter Conducted Output Power And ERP, (Gt - L¢)=1.61dB

Band (ﬁﬁf) Ba?r\mzl;nh Arfen ('Jﬁ% Modulation RB P%wgrlégéerg) (EBR,?) I%VF\{/')D
12 15 5 140300 701.5 DFT-s-OFDM QPSK l@1 25.09 24.55 0.2851
12 15 5 140300 701.5 DFT-s-OFDM 16 QAM l@1 24.22 23.68 0.2333
12 15 5 141500 707.5 DFT-s-OFDM QPSK l@1 24.96 24.42 0.2767
12 15 5 141500 707.5 DFT-s-OFDM 16 QAM l@1 24.09 23.55 0.2265
12 15 5 142700 713.5 DFT-s-OFDM QPSK l@1 24.75 24.21 0.2636
12 15 5 142700 7135 DFT-s-OFDM 16 QAM l@1 23.94 23.4 0.2188
12 15 10 140800 704 DFT-s-OFDM QPSK l@1 251 24.56 0.2858
12 15 10 140800 704 DFT-s-OFDM 16 QAM l@1 24.11 23.57 0.2275
12 15 10 141500 707.5 DFT-s-OFDM QPSK l@1 25.13 24.59 0.2877
12 15 10 141500 707.5 DFT-s-OFDM 16 QAM l@1 24.2 23.66 0.2323
12 15 10 142200 711 DFT-s-OFDM QPSK l@1 25.07 24.53 0.2838
12 15 10 142200 711 DFT-s-OFDM 16 QAM l@1 24.12 23.58 0.2280
12 15 15 141300 706.5 DFT-s-OFDM P1/2 BPSK  36@18 25.06 24.52 0.2831
12 15 15 141300 706.5 DFT-s-OFDM P1/2 BPSK l@1 25.09 24.55 0.2851
12 15 15 141300 706.5 DFT-s-OFDM PI1/2 BPSK 1@77 24.76 24.22 0.2642
12 15 15 141300 706.5 DFT-s-OFDM QPSK 36@18 25 24.46 0.2793
12 15 15 141300 706.5 DFT-s-OFDM QPSK l@1 25.11 24.57 0.2864
12 15 15 141300 706.5 DFT-s-OFDM QPSK 1@77 24.98 24.44 0.2780
12 15 15 141300 706.5 DFT-s-OFDM 16 QAM 36@18 23.96 23.42 0.2198
12 15 15 141300 706.5 DFT-s-OFDM 16 QAM l@1 24.17 23.63 0.2307
12 15 15 141300 706.5 DFT-s-OFDM 16 QAM 1@77 23.99 23.45 0.2213
12 15 15 141300 706.5 DFT-s-OFDM 64 QAM 36@18 22.57 22.03 0.1596
12 15 15 141300 706.5 DFT-s-OFDM 64 QAM l@1 22.75 22.21 0.1663
12 15 15 141300 706.5 DFT-s-OFDM 64 QAM 1@77 22.48 21.94 0.1563
12 15 15 141300 706.5 DFT-s-OFDM 256 QAM 36@18 20.56 20.02 0.1005
12 15 15 141300 706.5 DFT-s-OFDM 256 QAM l@1 20.5 19.96 0.0991
12 15 15 141300 706.5 DFT-s-OFDM 256 QAM 1@77 20.22 19.68 0.0929
12 15 15 141300 706.5 CP-OFDM QPSK 39@19 23.45 22.91 0.1954
12 15 15 141300 706.5 CP-OFDM QPSK l@1 23.59 23.05 0.2018
12 15 15 141300 706.5 CP-OFDM QPSK 1@77 23.17 22.63 0.1832
12 15 15 141500 707.5 DFT-s-OFDM P1/2 BPSK  36@18 25.15 24.61 0.2891
12 15 15 141500 707.5 DFT-s-OFDM P1/2 BPSK l@1 25.02 24.48 0.2805
12 15 15 141500 707.5 DFT-s-OFDM P1/2 BPSK 1@77 24.77 24.23 0.2649
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12 15 15 141500 707.5 DFT-s-OFDM QPSK 36@18 24.96 24.42 0.2767
12 15 15 141500 707.5 DFT-s-OFDM QPSK l@1 25.13 24.59 0.2877
12 15 15 141500 707.5 DFT-s-OFDM QPSK 1@77 24.92 24.38 0.2742
12 15 15 141500 707.5 DFT-s-OFDM 16 QAM 36@18 23.92 23.38 0.2178
12 15 15 141500 707.5 DFT-s-OFDM 16 QAM l@1 24.21 23.67 0.2328
12 15 15 141500 707.5 DFT-s-OFDM 16 QAM 1@77 24.05 23.51 0.2244
12 15 15 141500 707.5 DFT-s-OFDM 64 QAM 36@18 22.46 21.92 0.1556
12 15 15 141500 707.5 DFT-s-OFDM 64 QAM l@1 22.72 22.18 0.1652
12 15 15 141500 707.5 DFT-s-OFDM 64 QAM 1@77 22.52 21.98 0.1578
12 15 15 141500 707.5 DFT-s-OFDM 256 QAM 36@18 20.49 19.95 0.0989
12 15 15 141500 707.5 DFT-s-OFDM 256 QAM l@1 20.46 19.92 0.0982
12 15 15 141500 707.5 DFT-s-OFDM 256 QAM 1@77 20.12 19.58 0.0908
12 15 15 141500 707.5 CP-OFDM QPSK 39@19 23.41 22.87 0.1936
12 15 15 141500 707.5 CP-OFDM QPSK l@1 23.57 23.03 0.2009
12 15 15 141500 707.5 CP-OFDM QPSK 1@77 23.27 22.73 0.1875
12 15 15 141700 708.5 DFT-s-OFDM PI/2 BPSK  36@18 25.07 24.53 0.2838
12 15 15 141700 708.5 DFT-s-OFDM PI1/2 BPSK l@1 25.13 24.59 0.2877
12 15 15 141700  708.5 DFT-s-OFDM P1/2 BPSK 1@77 24.73 24.19 0.2624
12 15 15 141700 708.5 DFT-s-OFDM QPSK 36@18 24.99 24.45 0.2786
12 15 15 141700 708.5 DFT-s-OFDM QPSK l@1 25.03 24.49 0.2812
12 15 15 141700  708.5 DFT-s-OFDM QPSK 1@77 24.92 24.38 0.2742
12 15 15 141700 708.5 DFT-s-OFDM 16 QAM 36@18 23.98 23.44 0.2208
12 15 15 141700  708.5 DFT-s-OFDM 16 QAM l@1 24.15 23.61 0.2296
12 15 15 141700 708.5 DFT-s-OFDM 16 QAM 1@77 24.01 23.47 0.2223
12 15 15 141700  708.5 DFT-s-OFDM 64 QAM 36@18 22.45 21.91 0.1552
12 15 15 141700  708.5 DFT-s-OFDM 64 QAM l@1 22.7 22.16 0.1644
12 15 15 141700 708.5 DFT-s-OFDM 64 QAM 1@77 22.53 21.99 0.1581
12 15 15 141700  708.5 DFT-s-OFDM 256 QAM 36@18 20.47 19.93 0.0984
12 15 15 141700 708.5 DFT-s-OFDM 256 QAM l@1 20.57 20.03 0.1007
12 15 15 141700  708.5 DFT-s-OFDM 256 QAM 1@77 20.11 19.57 0.0906
12 15 15 141700 708.5 CP-OFDM QPSK 39@19 23.51 22.97 0.1982
12 15 15 141700 708.5 CP-OFDM QPSK l@1 23.52 22.98 0.1986
12 15 15 141700  708.5 CP-OFDM QPSK 1@77 23.27 22.73 0.1875
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Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation  Verdict  Environment
Band (kHz) (MHz) (MHz) (ppm)

DFT-s-

12 15 10 141500  707.5 OFDM 50@0 0.0061 PASS NV
QPSK
DFT-s-

12 15 10 141500  707.5 OFDM 50@0 0.0070 PASS LV
QPSK
DFT-s-

12 15 10 141500  707.5 OFDM 50@0 0.0069 PASS HV
QPSK
DFT-s-

12 15 10 141500  707.5 OFDM 50@0 0.0060 PASS -30°C
QPSK
DFT-s-

12 15 10 141500  707.5 OFDM 50@0 0.0029 PASS 20°C
QPSK
DFT-s-

12 15 10 141500  707.5 OFDM 50@0 0.0052 PASS -10°C
QPSK
DFT-s-

12 15 10 141500  707.5 OFDM 50@0 0.0022 PASS 0C
QPSK
DFT-s-

12 15 10 141500  707.5 OFDM 50@0 0.0067 PASS 10C
QPSK
DFT-s-

12 15 10 141500  707.5 OFDM 50@0 0.0061 PASS 20°C
QPSK
DFT-s-

12 15 10 141500  707.5 OFDM 50@0 0.0026 PASS 30C
QPSK
DFT-s-

12 15 10 141500  707.5 OFDM 50@0 0.0061 PASS 40C
QPSK
DFT-s-

12 15 10 141500  707.5 OFDM 50@0 0.0064 PASS 50°C
QPSK

Sporton International Inc. (ShenZhen) Page Number 1 A2-3 of 24
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : ZMOFG190WNA



samranis. FCC RF Test Report Report No. : FG472418L
Peak to Average Ratio
NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)
DFT-s-
12 15 10 141500 707.5 OFDM PI/2 50@0 3.9 13 PASS
BPSK
DFT-s-
12 15 10 141500 707.5 OFDM 50@0 4.81 13 PASS
QPSK
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N12(10M)_DFT-s-OFDM_PI_2- N12(10M)_DFT-s-
BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH

KEYSIGHT lnput RF C z A AVE  TigFresRun G
Couping: D Low C #F Gan Low
BT i s
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Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
12 15 5 141500 707.5 CF(’?‘S;?M 25@0 4.4696 5.117
12 15 5 141500 707.5 Cfé%i?ﬂ“" 25@0 4.4762 5.105
12 15 5 141500 707.5 C&%’Z?WM 25@0 4.4626 5.097
12 15 5 141500 707.5 %’;’éogml" 25@0 4.4716 4.98
12 15 10 141500 707.5 CFSSEEM 52@0 9.2633 10.07
12 15 10 141500 707.5 CE%Z%M 52@0 9.2801 9.962
12 15 10 141500 7075 C&%’ZRAM 52@0 9.2329 9.923
12 15 10 141500 7075 %Eéogm" 52@0 9.2655 10.01
12 15 15 141500 707.5 CFSSEEM 79@0 14.095 14.89
12 15 15 141500 707.5 Cfé%i?ﬂ"" 79@0 14.081 14.94
12 15 15 141500 707.5 C&%’ZRAM 79@0 14.099 14.77
12 15 15 141500 707.5 %Eéogm" 79@0 14.004 15.07
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N12(5M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068

[Center 707,500 MHz Video BW 150,00 kHz" Span 10 M|
Sweep 4.80 ms (1001 pts)

N12(5M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aifen: 4068

Ref Lyl Offset 7.50 B
Ref Vall dBm

[Center 707,500 MHz Video BW 150,00 kHz" Span 10 M|
Sweep 4.80 ms (1001 pts)

N12(5M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 4068

SVideo B 150,00 kHz'

Total Paver

N12(5M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH
u\ RF Adten: 40 68 Frea Run

Scale/Div 10.0 B

SVideo B 150,00 kHz'

Total Paver

Span 10 MHz|

Sweep 480 ms (1001 pis)

Span 10 MHz|
Sweep 480 ms (1001 pis)

Sporton International Inc. (ShenZhen)
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FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA

Page Number

1 A2-7 of 24



samranis. FCC RF Test Report

Report No. : FG472418L

N12(10M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068

[Center 707.50 MHz Video B 300,00 kHz" Span 20 M|
Sweep 2.53 ms (1001 pts)

N12(10M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aifen: 4068

Ref Lyl Offset 7.50 B
Ref Vall dBm

[Center 707.50 MHz Video B 300,00 kHz" Span 20 M|
Sweep 2.53 ms (1001 pts)

N12(10M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 4068

SVideo B 300.00 kHz"

Total Paver

N12(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH
u\ RF Adten: 40 68 Frea Run

Scale/Div 10.0 B

SVideo B 300.00 kHz"

Total Paver

Span 20 WHz|

Sweep 253 ms (1001 pis)

Span 20 WHz|
Sweep 253 ms (1001 pis)

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
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N12(15M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068

[Center 707.50 MHz Video BW 470,00 kHz' Span 30 M|
Sweep 1.67 ms (1001 pts)

N12(15M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aifen: 4068

Ref Lyl Offset 7.50 B
Ref Vall dBm

[Center 707.50 MHz Video BW 470,00 kHz' Span 30 M|
Sweep 1.67 ms (1001 pts)

N12(15M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 4068

SVideo B 47000 kHz'
Total Paver

Aug 4, &
H 124 PN 5

N12(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH
u\ RF Adten: 40 68 Frea Run

Scale/Div 10.0 B

SVideo B 47000 kHz'

Total Paver

Span 30 MHz|
Sweep 167 ms (1001 pis)

Span 30 MHz|
Sweep 167 ms (1001 pis)

Sporton International Inc. (ShenZhen)
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Report No. :

FG472418L

Conducted Spurious Emissions

NR
Band

SCS
(kHz)

Bandwidth
(MHz)

Arfcn

Freq
(MHz)

Modulation RB

Result

Verdict

12

15

140300

701.5

DFT-s-
OFDM 1@0
BPSK

see graph

12

15

140300

701.5

OFDM 1@0

see graph

PASS

12

15

140300

701.5

OFDM 1@0

see graph

12

15

140300

701.5

OFDM 1@0

see graph

PASS

12

15

141500

707.5

OFDM 1@0

see graph

12

15

141500

707.5

OFDM 1@0

see graph

PASS

12

15

141500

707.5

OFDM 1@0

see graph

12

15

141500

707.5

OFDM 1@0

see graph

PASS

12

15

142700

713.5

OFDM 1@0

see graph

12

15

142700

713.5

OFDM 1@0

see graph

PASS

12

15

142700

713.5

OFDM 1@0

see graph

12

15

142700

713.5

OFDM 1@0

see graph

PASS

12

15

10

140800

704.0

OFDM 1@0

see graph

12

15

10

140800

704.0

OFDM 1@0

see graph

PASS

12

15

10

140800

704.0

OFDM 1@0

see graph

12

15

10

140800

704.0

OFDM 1@0

see graph

PASS

12

15

10

141500

707.5

OFDM 1@0

see graph

12

15

10

141500

707.5

OFDM 1@0

see graph

PASS

12

15

10

141500

707.5

OFDM 1@0

see graph

12

15

10

141500

707.5

OFDM 1@0

see graph

PASS
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12 15 10 142200 711.0 OFDM 1@0 see graph ---

12 15 10 142200 711.0 OFDM 1@0 see graph PASS

12 15 10 142200 711.0 OFDM 1@0 see graph ---

12 15 10 142200 711.0 OFDM 1@0 see graph PASS

12 15 15 141300 706.5 OFDM 1@0 see graph ---

12 15 15 141300 706.5 OFDM 1@0 see graph PASS

12 15 15 141300 706.5 OFDM 1@0 see graph

12 15 15 141300 706.5 OFDM 1@0 see graph PASS

12 15 15 141500 707.5 OFDM 1@0 see graph ---

12 15 15 141500 707.5 OFDM 1@0 see graph PASS

12 15 15 141500 707.5 OFDM 1@0 see graph ---

12 15 15 141500 707.5 OFDM 1@0 see graph PASS

12 15 15 141700 708.5 OFDM 1@0 see graph ---

12 15 15 141700 708.5 OFDM 1@0 see graph PASS

12 15 15 141700 708.5 OFDM 1@0 see graph ---

12 15 15 141700 708.5 OFDM 1@0 see graph PASS

Sporton International Inc. (ShenZhen) Page Number 1 A2-11 of 24
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FAX : +86-755-8637-9595
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SPORTON LAB.

FCC RF Test Report

Report No. : FG472418L

N12(5M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Low_CH

[spectrum Anayzer 1

[Swept sA

KEYSIGHT !"l"'"
up

Halten: 408 Poner [RMS)

RT o © o 0

start 30 MHz

N12(5M)_DFT-s-

$top 7.160 GHz]
‘Sweep 13.3 ms (80001 pts)

OFDM_BPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input
RT o

Hatten: 408 ey Type: Poer (RAS]

00100

Video BW 3.0 MHz"

Function Function Width

$top 7.160 GHz]
‘Sweep 13.3 ms (80001 pts)

Function Vaiue

N12(5M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left Low CH

#hdten 4003 = Power (RMS)

100100
Rin

Scale/Div 10 dB

Video BW 3.0 MHZ' Stap 7.160 GHz

Sweep 123 ms (40001 ps)]

Function

N12(5M) DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

Spectrum Anaiyzer 1

SweptSA

KEYSIGHT ot R = Power (WS
o -

Tg: Free Run

Start 30 MHz

Video BW 3.0 MHZ' Stap 7.160 GHz

Sweep 123 ms (40001 ps)]

Functian Width Function Vaiue

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
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SPORTON LAB.

FCC RF Test Report

Report No. : FG472418L

N12(5M)_DFT-s-

OFDM_BPSK_Edge 1RB_Left High CH

[spectrum Anayzer 1

[Swept sA

KEYSIGHT !"l"'"
up

Halten: 408 Poner [RMS)

RT o © o 0

start 30 MHz

Stop 7.160 GHz

‘Sweep 13.3 ms (80001 pts)

N12(10M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Low_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input
RT o

Hatten: 408 ey Type: Poer (RAS]

00100

Video BW 3.0 MHz"

Stop 7.160 GHz

‘Sweep 13.3 ms (80001 pts)

Function Function Width

Function Vaiue

N12(5M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High CH

#hdten 4003
100100

= Power (WS
o N

Scale/Div 10 dB

Video BW 3.0 MHZ' Stap 7.160 GHz

Sweep 123 ms (40001 ps)]

Function

N12(10M) DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

Spectrum Anaiyzer 1

SweptSA

KEYSIGHT ot R = Power (WS
o -

Tg: Free Run

Start 30 MHz

Video BW 3.0 MHZ' Stap 7.160 GHz

Sweep 123 ms (40001 ps)]

Functian Width Function Vaiue
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samranis. FCC RF Test Report Report No. : FG472418L

N12(10M) DFT-s- N12(10M) DFT-s-
OFDM_BPSK_Edge_1RB_Left Mid CH  OFDM_QPSK_Edge 1RB_Left Mid_CH

[spectrum Anayzer 1

[Swept sA

KEYSIGHT !lllllll‘ In whdtten: 408 Fr_wn(lFMS'\ 1] #Atten 40 6B h L,
Couping DE 0 t : o 3 = y
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start 30 MHz Stop 7.160 GHz Video BW 3.0 MKZ"

Stop 7.160 GHz]
‘Sweep 13.3 ms (80001 pts)

Sweep 123 ms (40001 ps)]

Function

N12(10M) DFT-s- N12(10M) DFT-s-
OFDM_BPSK_Edge_1RB_Left High CH OFDM_QPSK_Edge 1RB_Left High_CH

[Spectrum Anaiyzer 1 Spectrum Anaiyzer 1
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= Power (WS
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Function Function Width Function Vaiue Functian Width Function Vaue
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samranis. FCC RF Test Report Report No. : FG472418L

N12(15M)_DFT-s- N12(15M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left Low CH OFDM_QPSK_Edge 1RB_Left Low CH

[spectrum Anayzer 1

[Swept sA

KEYSIGHT !lllllll‘ In #étten: 408 FY.WMIFMS'\ 1] #Atten 40 02 fh 5 ‘merlﬂﬂ
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Function
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[Spectrum Anaiyzer 1 Spectrum Anaiyzer 1
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= Power (WS
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Function Function Width Function Vaiue Functian Width Function Vaue
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samranis. FCC RF Test Report Report No. : FG472418L

N12(15M) DFT-s- N12(15M) DFT-s-
OFDM_BPSK_Edge_1RB_Left High CH OFDM_QPSK_Edge 1RB_Left High_CH

[Spectrum Anaiyzer 1

Poner [RMS)
00100
Run

g Hokd 100100
Trg Free Run

Inp #hdten 4003 Fast g Typs: Power (RMS]|
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samranis. FCC RF Test Report

Report No

.. FG472418L

Conducted Band Edge

NR
Band

SCS

Bandwidth

(kHz) (MHz)

Arfcn

Freq
(MHz)

Modulation RB

Result

Verdict

12

15

140300

701.5

OFDM 1@0

see graph

PASS

12

15

140300

701.5

OFDM 1@0

see graph

PASS

12

15

140300

701.5

OFDM 25@0

see graph

PASS

12

15

140300

701.5

OFDM 25@0

see graph

PASS

12

15

142700

713.5

OFDM 1@24

see graph

PASS

12

15

142700

713.5

OFDM 1@24

see graph

PASS

12

15

142700

713.5

OFDM 25@0

see graph

PASS

12

15

142700

713.5

OFDM 25@0

see graph

PASS

12

15

10

140800

704.0

OFDM 1@0

see graph

PASS

12

15

10

140800

704.0

OFDM 1@0

see graph

PASS

12

15

10

140800

704.0

OFDM 50@0

see graph

PASS

12

15

10

140800

704.0

OFDM 50@0

see graph

PASS

12

15

10

142200

711.0

OFDM 1@51

see graph

PASS

12

15

10

142200

711.0

OFDM 1@51

see graph

PASS

12

15

10

142200

711.0

OFDM 50@0

see graph

PASS

12

15

10

142200

711.0

OFDM 50@0

see graph

PASS

12

15

15

141300

706.5

OFDM 1@0

see graph

PASS

12

15

15

141300

706.5

OFDM 1@0

see graph

PASS

12

15

15

141300

706.5

OFDM 75@0

see graph

PASS

12

15

15

141300

706.5

OFDM 75@0

see graph

PASS

Sporton International Inc.
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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samranis. FCC RF Test Report Report No. : FG472418L

DFT-s-

12 15 15 141700 708.5 OFDM 1@78 see graph PASS
BPSK
DFT-s-

12 15 15 141700 708.5 OFDM 1@78 see graph PASS
QPSK
DFT-s-

12 15 15 141700 708.5 OFDM 75@0 see graph PASS
BPSK
DFT-s-

12 15 15 141700 708.5 OFDM 75@0 see graph PASS
QPSK
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samranis. FCC RF Test Report Report No. : FG472418L

N12(5M)_DFT-s- N12(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH

Spectum
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Ref Lyl Offset 7.50 B
Scale/Div 10.0 48 Ref Vialue 30.00 dBm OV 10.0 B

T
| Start 630.000 MHz Start §90.000 MKz

Stop 704.000 MHz|
41 Range Tt

40 Rangs Table
Tra

Amplitg

N12(5M)_DFT-s- N12(5M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_Low_CH

Aifen: 4068 Afen 4068 Trig: Frea Run
o

Low

A Range Raf Ll Offset 7. Ref Lyl Offset
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samranis. FCC RF Test Report

Report No. : FG472418L

N12(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH

Atsn 4068 Trg: Frae Run or Frag: 2
] oid. 100/100
e
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40 Rangs Table
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samranis. FCC RF Test Report Report No. : FG472418L

N12(10M)_DFT-s- N12(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH

Spectum

Sputos|

Alten 40 &8 Adten: 40 8 Frae Run
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Ref Lyl Offset 7.50 B
Scale/Div 10.0 48 Ref Vialue 30.00 dBm ScaleiOv 10.0 B
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samranis. FCC RF Test Report

Report No. : FG472418L

N12(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH

Aifen: 4068

Start 708,000 MHz Stop 725,000 Mz,

AMRageTtle v
Measure Trase
Trace Type
Avmiliade

N12(10M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH
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OFDM_QPSK_Outer_Full_High_CH

Aiten. 4068
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samranis. FCC RF Test Report Report No. : FG472418L

N12(15M)_DFT-s- N12(15M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH

Spectum
Sputos|
Alten 40 &8 Adten: 40 8

Ref Lyl Offset 7.50 B
Scale/Div 10.0 48 Ref Vialue 30.00 dBm ScaleiOv 10.0 B
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samranis. FCC RF Test Report Report No. : FG472418L

N12(15M)_DFT-s- N12(15M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH OFDM_QPSK_Edge_1RB_Right_High CH

Start 701,000 MHz Start 701,000 MKz

41 Range Tt 4 Fanga Tatie
Measure Trase
Trace Type
Avmiliade

N12(15M)_DFT-s- N12(15M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH OFDM_QPSK_Outer_Full_High_CH

Atsn 4068 Trg: Frae Run Aiten. 40 68
Gale: OF
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Stop 725,000 MHz|
41 Range Tt
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samranis. FCC RF Test Report Report No. : FG472418L

Software Version: 23.06.1602

FR1 N13-SCS 15k

Transmitter Conducted Output Power And ERP, (Gt - Lc)=1.83dB

NR SCS Bandwidth Freq Conducted ERP ERP

Band (kHz) (MHz) I Db WeEUEEm R Power(dBm)  (dBm) )

DFT-s-

13 15 5 149700 7795 OFDM 1@1 24.73 24.41 0.2761
QPSK
DFT-s-

13 15 5 149700 7795 OFDM 16 1@1 23.95 23.63 0.2307
QAM
DFT-s-

13 15 5 150200 782 OFDM 1@1 24.76 24.44 0.2780
QPSK
DFT-s-

13 15 5 150200 782 OFDM 16 1@1 23.89 23.57 0.2275
QAM
DFT-s-

13 15 5 150700 7845 OFDM 1@1 24.77 24.45 0.2786
QPSK
DFT-s-

13 15 5 150700 7845 OFDM 16 1@1 23.88 23.56 0.2270
QAM
DFT-s-

13 15 10 150200 782 OFDMPI2  25@12 24.9 24.58 0.2871
BPSK
DFT-s-

13 15 10 150200 782 OFDM PI/2 1@1 24.9 24.58 0.2871
BPSK
DFT-s-

13 15 10 150200 782 OFDMPI2  1@50 24.63 24.31 0.2698
BPSK
DFT-s-

13 15 10 150200 782 OFDM 25@12 24.79 24.47 0.2799
QPSK
DFT-s-

13 15 10 150200 782 OFDM 1@1 24.92 24.6 0.2884
QPSK
DFT-s-

13 15 10 150200 782 OFDM 1@50 24.87 24.55 0.2851
QPSK
DFT-s-

13 15 10 150200 782 OFDM 16  25@12 23.7 23.38 0.2178
QAM
DFT-s-

13 15 10 150200 782 OFDM 16 1@1 23.88 23.56 0.2270
QAM
DFT-s-

13 15 10 150200 782 OFDM 16 1@50 23.77 23.45 0.2213
QAM
DFT-s-

13 15 10 150200 782 OFDM 64  25@12 22.34 22.02 0.1592
QAM
DFT-s-

13 15 10 150200 782 OFDM 64 1@1 22.38 22.06 0.1607
QAM
DFT-s-

13 15 10 150200 782 OFDM 64 1@50 22.36 22.04 0.1600
QAM

Sporton International Inc. (ShenZhen) Page Number : A3-10f 16
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA



somoncas. FCC RF Test Report Report No. : FG472418L

DFT-s-
13 15 10 150200 782 OFDM 256 25@12 20.22 19.9 0.0977
QAM
DFT-s-
13 15 10 150200 782 OFDM 256 l@1 19.98 19.66 0.0925
QAM
DFT-s-
13 15 10 150200 782 OFDM 256 1@50 19.93 19.61 0.0914
QAM
13 15 10 150200 782 CPQgSFEM 26@13 23.2 22.88 0.1941
13 15 10 150200 782 CPQgSFEM l@1 23.41 23.09 0.2037
13 15 10 150200 782 CP-OFDM 1@50 23.2 22.88 0.1941
QPSK
Sporton International Inc. (ShenZhen) Page Number : A3-2 of 16
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samranis. FCC RF Test Report Report No. : FG472418L

Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation  Verdict  Environment
Band (kHz) (MHz) (MHz) (ppm)

DFT-s-

13 15 10 150200  782.0 OFDM 50@0 0.0059 PASS NV
QPSK
DFT-s-

13 15 10 150200  782.0 OFDM 50@0 0.0059 PASS LV
QPSK
DFT-s-

13 15 10 150200  782.0 OFDM 50@0 0.0044 PASS HV
QPSK
DFT-s-

13 15 10 150200  782.0 OFDM 50@0 0.0021 PASS -30°C
QPSK
DFT-s-

13 15 10 150200  782.0 OFDM 50@0 0.0035 PASS -20C
QPSK
DFT-s-

13 15 10 150200  782.0 OFDM 50@0 0.0024 PASS -10C
QPSK
DFT-s-

13 15 10 150200  782.0 OFDM 50@0 0.0056 PASS 0C
QPSK
DFT-s-

13 15 10 150200  782.0 OFDM 50@0 0.0028 PASS 10°C
QPSK
DFT-s-

13 15 10 150200  782.0 OFDM 50@0 0.0059 PASS 20°C
QPSK
DFT-s-

13 15 10 150200  782.0 OFDM 50@0 0.0032 PASS 30C
QPSK
DFT-s-

13 15 10 150200  782.0 OFDM 50@0 0.0030 PASS 40°C
QPSK
DFT-s-

13 15 10 150200  782.0 OFDM 50@0 0.0064 PASS 50°C
QPSK

Sporton International Inc. (ShenZhen) Page Number : A3-3 of 16
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samranis. FCC RF Test Report Report No. : FG472418L
Peak to Average Ratio
NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)

DFT-s-

13 15 10 150200 782.0 OFDM PI/2 50@0 3.97 13 PASS
BPSK
DFT-s-

13 15 10 150200 782.0 OFDM 50@0 5.2 13 PASS
QPSK

Sporton International Inc. (ShenZhen) Page Number : A3-4 of 16
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samranis. FCC RF Test Report Report No. : FG472418L
N13(10M)_DFT-s-OFDM_PI_2- N13(10M)_DFT-s-
BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH

KEYSIGHT lnput RF Trig. FreaRun |G 2 Alten 4068 Tig FresRun G
BT Couping X 2 4 Gan Low
i Ao

#F Gan Low

el TaE:

Sporton International Inc. (ShenZhen) Page Number : A3-50f 16
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samranis. FCC RF Test Report Report No. : FG472418L

Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
13 15 5 150200 782.0 CF(’?‘S;?M 25@0 4.4673 5.079
13 15 5 150200 782.0 Cfé%i?ﬂw' 25@0 4.4896 5.163
13 15 5 150200 782.0 C&%’Z?WM 25@0 4.4617 4.952
13 15 5 150200 782.0 %Eéogml" 25@0 44771 5.012
13 15 10 150200 782.0 CFSS;?M 52@0 9.2486 9.859
13 15 10 150200 782.0 Cfé%i?ﬂ"" 52@0 9.2622 9.843
13 15 10 150200 782.0 C&%’ZRAM 52@0 9.2507 9.781
13 15 10 150200 782.0 %Eéog/'f,\';" 52@0 9.2607 10.02
Sporton International Inc. (ShenZhen) Page Number : A3-6 of 16
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samranis. FCC RF Test Report

Report No. : FG472418L

N13(5M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068

Center 782.000 MHz Video BW 150,00 kHz" Span 10MHz
[#Res BW 51.000 kHz Sweep 4.80 ms (1001 pts)

Oooupied Bandwidh

N13(5M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aifen: 4068

Ref Lyl Offset 7.50 B
Ref Vall dBm

enter 732,000 MHz Video BW 150,00 kHz" Span 10 M|
Sweep 4.80 ms (1001 pts)

N13(5M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 4068

SVideo B 150,00 kHz'

Total Paver

N13(5M)_CP-OFDM_256

Span 10 MHz|
Sweep 480 ms (1001 pis)

QAM_Outer_Full_Mid_CH

Specirum Anaiyzer

Ocaiped W

KEYSIGHT ot R n Aen 408 Free fn
=

SVideo B 150,00 kHz'

Total Paver

Span 10 MHz|
Sweep 480 ms (1001 pis)

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA
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samranis. FCC RF Test Report

Report No. : FG472418L

N13(10M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068

Center 762.00 MHz Video B 300,00 kHz" Span 20 M|
Sweep 2.53 ms (1001 pts)

N13(10M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aifen: 4068

Ref Lyl Offset 7.50 B
Ref Vall dBm

Center 762.00 MHz Video B 300,00 kHz" Span 20 M|
Sweep 2.53 ms (1001 pts)

N13(10M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 4068

SVideo B 300.00 kHz"

Total Paver

N13(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH
u\ RF Adten: 40 68 Frea Run

Scale/Div 10.0 B

SVideo B 300.00 kHz"

Total Paver

Span 20 WHz|

Sweep 253 ms (1001 pis)

Span 20 WHz|
Sweep 253 ms (1001 pis)

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA
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samranis. FCC RF Test Report

Report No. :

FG472418L

Conducted Spurious Emissions

NR
Band

SCS
(kHz)

Bandwidth
(MHz)

Arfcn

Freq
(MHz)

Modulation

RB

Result

Verdict

13

15

149700

779.5

DFT-s-
OFDM
BPSK

1@0

see graph

13

15

149700

779.5

1@0

see graph

PASS

13

15

149700

779.5

1@0

see graph

13

15

149700

779.5

1@0

see graph

PASS

13

15

150200

782.0

1@0

see graph

13

15

150200

782.0

1@0

see graph

PASS

13

15

150200

782.0

1@0

see graph

13

15

150200

782.0

1@0

see graph

PASS

13

15

150700

784.5

1@0

see graph

13

15

150700

784.5

1@0

see graph

PASS

13

15

150700

784.5

1@0

see graph

13

15

150700

784.5

1@0

see graph

PASS

13

15

10

150200

782.0

1@0

see graph

13

15

10

150200

782.0

1@0

see graph

PASS

13

15

10

150200

782.0

1@0

see graph

13

15

10

150200

782.0

1@0

see graph

PASS

Sporton International Inc. (ShenZhen)
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